
ME0102016 DRAFT PERMIT/LICENSE Page 1 of 16 
W006306-6C-H-R 

AUTHORIZATION TO DISCHARGE UNDER CLEAN WATER ACT SECTION 301 (h) NATIONAL 
POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) 

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. 
§§1251 et seq.; the "CWA"), and Title 38 Maine Revised Statutes § 414-A et seq.,

Town of Lubec 
40 School St. 

Lubec, Maine 04652 

is authorized to discharge from a facility located at  40 School St, Lubec, Maine 

to receiving water named Passamaquoddy Bay (Lubec Narrows)   

in accordance with effluent limitations, monitoring requirements and other conditions set forth 
herein. 

This NPDES permit shall become effective on the first day of the calendar month following 60 
[...]
flow, temperature, pH, etc.  

 

3
Cu. M/day  or  M /day  Cubic meters per  day  

 

DO  Dissolved  oxygen  

Page 20 of 21 



 

 

   

 

 

 

kg/day  Kilograms per  day  

 

lbs/day  Pounds per  day  

 

 

 

mg/L  Milligram(s) per  liter  

mL/L  Milliliters per  liter  

MGD  Million gallons per  day  

 

Nitrogen  

 

Total  N  Total  nitrogen  

 

 

 

 

NH -N  3 Ammonia nitrogen as  nitrogen  

NO3-N  Nitrate as  nitrogen  

NO2-N  Nitrite as  nitrogen  

NO3-NO2  Combined nitrate and nitrite nitrogen as  nitrogen  

 

TKN  Total Kjeldahl nitrogen  as  nitrogen   

Oil  &  Grease  Freon extractable  material  

PCB  Polychlorinated  biphenyl  

 

Surfactant  Surface-active  agent  

 

Temp.  °C  Temperature in degrees  Centigrade  

 

Temp.  °F  Temperature in degrees  Fahrenheit  

 

TOC  Total organic  carbon  

 

Total  P  Total  phosphorus  

 

TSS  or  NFR  Total suspended solids or total  nonfilterable  residue   

Turb.  or  Turbidity  Turbidity  measured by the Nephelometric  Method  (NTU)  

µg/L  Microgram(s) per  liter  

WET  “Whole effluent   toxicity”  

 

ZID  Zone of Initial Dilution  

NPDES PART II STANDARD CONDITIONS 

(April 26, 2018) 

Page 21 of 21 



Maine Department of Environmental Protection 

Effluent Mercury Test Report 

Name of Facility: Federal Permit # ME 

Purpose of this test: Initial limit determination 

Compliance monitoring for:  year calendar quarter 

Supplemental or extra test 

SAMPLE COLLECTION INFORMATION 

Sampling Date: Sampling time: AM/PM 

mm dd yy 

Sampling Location: 

Weather Conditions: 

Please describe any unusual conditions with the influent or at the facility during or preceding the 

time of sample collection: 

Optional test - not required but recommended where possible to allow for the most meaningful 

evaluation of mercury results: 

Suspended Solids mg/L Sample type: Grab (recommended) or 

Composite 

ANALYTICAL RESULT FOR EFFLUENT MERCURY 

Name of Laboratory: 

Date of analysis: Result: ng/L (PPT) 

Please Enter Effluent Limits for your facility 

Effluent Limits: Average = ng/L Maximum = ng/L 

Please attach any remarks or comments from the laboratory that may have a bearing on the results or 

their interpretation.  If duplicate samples were taken at the same time please report the average. 

CERTIFICATION 

I certifiy that to the best of my knowledge the foregoing information is correct and representative of 

conditions at the time of sample collection.  The sample for mercury was collected and analyzed 

using EPA Methods 1669 (clean sampling) and 1631 (trace level analysis) in accordance with 

instructions from the DEP. 

By: Date: 

Title: 

PLEASE MAIL THIS FORM TO YOUR ASSIGNED INSPECTOR 

DEPLW  0112-B2007 Printed 1/22/2009 



ME0100200 FACT SHEET Page 1 of 29  
W002598-6C-G-R 
 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
 

AND 
 

MAINE WASTE DISCHARGE LICENSE 
 

FACT SHEET 
 
Prepared Jointly by the Maine Department of Environmental Protection and 
The U.S. Environmental Protection Agency – Water Division 
 
PERMIT NUMBER:  ME0102016 
LICENSE NUMBER:  W006306-6C-H-R 
 
PUBLIC NOTICE DATE: October 24, 2024 – November 25, 2024  
 
NAME AND ADDRESS OF APPLICANT: 

 
Lubec Wastewater Treatment Facility 

40 School St. 
Lubec, Maine 04652 

 
COUNTY:  Washington 
 
 
NAME AND ADDRESS WHERE DISCHARGE OCCURS: 
 

Lubec Wastewater Treatment Facility 
Pleasant St  

Lubec, Maine 
 
RECEIVING WATER Passamaquoddy Bay (Lubec Narrows) 
 
CLASSIFICATION:  Class SB 
 
COGNIZANT OFFICIAL AND TELEPHONE NUMBER:  
 
Suzette Francis 
Town Administrator  
(207) 733-2342 
 
 
  



ME0102016 FACT SHEET Page 2 of 29  
W002598-6C-G-R 
 

Table of Contents 

1. APPLICATION SUMMARY ......................................................................................................... 3 

a. Application ........................................................................................................................... 3 

b. Source Description ............................................................................................................... 3 

c. Wastewater Treatment........................................................................................................ 3 

2. PERMIT SUMMARY .................................................................................................................. 4 

a. Regulatory ............................................................................................................................ 4 

b. History .................................................................................................................................. 5 

3. CONDITIONS OF PERMITS ........................................................................................................ 8 

4. RECEIVING WATER QUALITY CONDITIONS .............................................................................. 8 

a. Shellfishing ........................................................................................................................... 9 

a. Biological Monitoring ........................................................................................................... 9 

5. WAIVER OF TREATMENT REQUIREMENTS ............................................................................ 10 

6. ENDANGERED SPECIES ACT ................................................................................................... 11 

b. Terrestrial and Avian Species (US Fish and Wildlife Service) ............................................. 12 

c. Marine and Anadromous Species (National Marine Fisheries Service) ............................ 13 

7. EFH (ESSENTIAL FISH HABITAT) ............................................................................................. 14 

8. EFFLUENT LIMITATIONS......................................................................................................... 16 

a. Effluent Flow ...................................................................................................................... 16 

b. Dilution Factors .................................................................................................................. 17 

c. Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS) ........................... 18 

d. Settleable solids ................................................................................................................. 19 

e. Enterococci bacteria and fecal coliform bacteria .............................................................. 19 

f. Total residual chlorine (TRC) .............................................................................................. 21 

g. pH ....................................................................................................................................... 22 

h. Whole Effluent Toxicity (WET) & Chemical-Specific Testing ............................................. 22 

i. Mercury .............................................................................................................................. 23 

9. DISCHARGE IMPACT ON RECEIVING WATERS ....................................................................... 24 

10. SLUDGE INFORMATION AND REQUIREMENTS .................................................................. 25 

11. OPERATIONS AND MAINTENANCE .................................................................................... 25 

12. PUBLIC COMMENTS PERIOD AND PROCEDURES FOR FINAL DECISION ............................ 26 

13. CONTACTS .......................................................................................................................... 27 

Figure 1 – Location Map ............................................................................................................... 28 



ME0102016 FACT SHEET Page 3 of 29  
W002598-6C-G-R 
 
Figure 2 – Flow Schematic ............................................................................................................ 29 

 
Appendix A – Discharge Monitoring Report Data 
 
Appendix B – Rationale on the Appropriateness of, and the Authority for, the Inclusion of the 
Wastewater Treatment System and Sewer System Adaptation Plan Requirements 
 
 
1. APPLICATION SUMMARY 
 

a. Application 
 

The Town of Lubec is a municipal discharger as defined by 40 C.F.R. §122.2.  Lubec has applied 
for renewal of a combined National Pollutant Discharge Elimination System (NPDES) permit 
#ME0102016 and Maine Waste Discharge License (WDL) # W006306-6C-H-R that was issued on 
March 22, 2019 and expired on March 13, 2024. The 2019 permit/license is based on a Section 
301(h) variance of secondary treatment and authorized the discharge of up to a monthly 
average flow of 0.166 million gallons per day (MGD) of primary treated sanitary wastewater to 
Passamaquoddy Bay (Lubec Narrows), a Class SB water, in Lubec, Maine. 
 

b. Source Description 
 

Sanitary wastewater is generated by residential and commercial entities in the Town of Lubec.  
The facility does not receive more than 10% of its flow from industrial sources.  The discharge 
of municipal waste waters via any other outfall is forbidden and not authorized by this permit.  
The wastewater collection system consists of five (5) miles of gravity collector sewers and force 
mains and four (4) submersible pump stations.  There are no combined sewer overflow (CSO) 
outfalls in the collection system.  The collection system in Lubec consists of a duplex 
submersible effluent pump station at the treatment plant, 2,600 linear feet of 10-inch diameter 
force main and 450 feet of 8-inch diameter outfall pipe, which discharges treated wastewater 
to the tidal waters of Lubec. 
 

c. Wastewater Treatment 
 
The treatment facility provides a primary level of treatment and consists of (1) an influent 
pump station, (2) screening and grit removal, (3) two primary treatment Imhoff tanks, (4) 
prechlorination (if needed), (5) chlorination facility, (6) effluent pump station, (7) sampling of 
effluent quality, (8) sludge removal, mixing, drying, stabilization, and dumping facilities  (9) 
lime, polymer and potassium permanganate chemical addition facilities, and (10) a Control 
Building. The dechlorination facility is at the terminus of the effluent force main approximately 
2,600 feet from the main treatment facility. The dechlorination facility consists of effluent flow 
metering, dechlorination chemical addition facilities, an effluent sampling access manhole, and 
the dechlorination operations building.  Disinfection of the effluent is conducted during the 
summer season (May 15 to September 30). 



ME0102016 FACT SHEET Page 4 of 29  
W002598-6C-G-R 
 
 
Wastewater enters the influent pump station wet well through a 10-inch diameter gravity 
sewer.  The wastewater is pumped by the influent self-priming centrifugal pumps to the 
headworks channel for screening and grit removal. A weir controlled splitting structure at the 
end of the headworks channels controls flow to the two (2) Imhoff primary treatment tanks. 
The sludge and scum are stored in the lower compartments of the tanks for anaerobic digestion 
and then seasonally disposed of by liquid sludge land application or dewatered in drying beds 
and either land applied, landfilled or sent to another facility for further treatment and disposal. 
The wastewater flows from the Imhoff tanks to the effluent pump station wet well. Sodium 
hypochlorite is injected into the force main in a chemical addition manhole to disinfect the 
wastewater. 
 
A static mixer is provided in this manhole to thoroughly combine the wastewater with the 
chemical additions. A 10-inch diameter force main between the treatment plant and the 
dechlorination facility acts to provide the necessary detention time to provide disinfection of 
the wastewater flow. The 10-inch diameter force main from the effluent pump station at the 
treatment plant terminates at the dechlorination facility. Effluent flow monitoring and sampling 
are conducted at the dechlorination facility. If need be, the wastewater is dechlorinated with 
liquid sodium bisulfite which is injected into the force main in another chemical addition 
manhole. The wastewater flows from the dechlorination facility via an 8-inch diameter gravity 
outfall pipe. The outfall location is shown in Figure 1. A schematic of the wastewater treatment 
processes is shown in Figure 2. 
 
2. PERMIT SUMMARY 
 

a. Regulatory 
 
Section 301(h) of the Clean Water Act (CWA) provides a vehicle by which a permittee may 
request a variance from secondary treatment requirements. Although the State of Maine 
received authorization from the U. S. Environmental Protection Agency (EPA) to administer the 
NPDES permit program in Maine on January 12, 2001, the Clean Water Act does not allow 
delegation of the 301(h)-waiver process to States.  Therefore, issuance of a permit granting 
such a variance may only be issued by the EPA.   
 
Also, pursuant to Maine law, anyone discharging pollutants to waters of the State must obtain a 
license to do so from the State of Maine. Therefore, this document serves as a combination 
NPDES permit and a Maine WDL, to satisfy both federal and State requirements. 
 
EPA may not issue a permit unless the State Water Pollution Control Agency with jurisdiction 
over the receiving water(s) either certifies that the effluent limitations contained in the permit 
are stringent enough to assure that the discharge will not cause the receiving water to violate 
the State WQSs or it is deemed that the state has waived its right to certify. Regulations 
governing state certification are set forth in 40 C.F.R. § 124.53 and § 124.55. EPA has requested 



ME0102016 FACT SHEET Page 5 of 29  
W002598-6C-G-R 
 
permit certification by the State pursuant to 40 C.F.R. § 124.53 and expects that the Draft 
Permit will be certified. 
 
If the State believes that any conditions more stringent than those contained in the Draft 
Permit are necessary to meet the requirements of either the CWA §§ 208(e), 301, 302, 303, 306 
and 307 or the appropriate requirements of State law, the State should include such conditions 
and, in each case, cite the CWA or State law reference upon which that condition is based. 
Failure to provide such a citation waives the right to certify as to that condition. The only 
exception to this is that the sludge conditions/requirements implementing § 405(d) of the CWA 
are not subject to the § 401 State Certification requirements. Reviews and appeals of 
limitations and conditions attributable to State certification shall be made through the 
applicable procedures of the State and may not be made through the applicable procedures of 
40 C.F.R. § 124.  
 
In addition, the State should provide a statement of the extent to which any condition of the 
Draft Permit can be made less stringent without violating the requirements of State law. Since 
the State’s certification is provided prior to permit issuance, any failure by the State to provide 
this statement waives the State’s right to certify or object to any less stringent condition.  
 
It should be noted that under CWA § 401, EPA’s duty to defer to considerations of state law is 
intended to prevent EPA from relaxing any requirements, limitations or conditions imposed by 
state law. Therefore, “[a] State may not condition or deny a certification on the grounds that 
State law allows a less stringent permit condition.” See 40 C.F.R. § 124.55(c). In such an 
instance, the regulation provides that, “The Regional Administrator shall disregard any such 
certification conditions or denials as waivers of certification.” Id. EPA regulations pertaining to 
permit limits based upon water quality standards and state requirements are contained in 40 
C.F.R. § 122.4 (d) and 40 C.F.R. § 122.44(d). 

 
b. History1 

 
The most recent permitting/licensing actions include the following:  
[...]
I. SUMMARY ............................................................................................................................... 5 

II. INTRODUCTION ....................................................................................................................... 6 

III. DESCRIPTION OF TREATMENT FACILITY ................................................................................. 6 

IV. DESCRIPTION OF RECEIVING WATER ...................................................................................... 7 

V. PHYSICAL CHARACTERISTICS OF THE DISCHARGE .................................................................. 7 

A. Dilution Factors ................................................................................................................... 7 

VI. APPLICATION OF STATUTORY AND REGULATORY CRITERIA .................................................. 8 

A. Primary or Equivalent Treatment Requirements ............................................................... 8 

B. Existence of and Compliance with Applicable Water Quality Standards [40 C.F.R. § 125.61]
 9 

1. Dissolved Oxygen (DO) [40 C.F.R. § 125.61(a)(1)] ........................................................ 9 

2. Suspended Solids [40 C.F.R. § 125.61(a)(2)] ............................................................... 10 

3. pH [40 C.F.R. § 125.61(a)(3)] ...................................................................................... 10 

C. Attainment or maintenance of water quality which assures protection of public water 
supplies; assures the protection and propagation of a balanced indigenous population of shellfish, 
fish, and wildlife; and allows recreational activities.  [40 C.F.R. § 125.62] .............................. 11 

1. Physical Characteristics of Discharge – Attainment of Water Quality Standards [40 C.F.R. 
§ 125.62(a)(i-iii)] .................................................................................................................... 11 

2. Impact of the Discharge on Public Water Supplies [40 C.F.R. § 125.62(b)] ............... 13 

3. Biological Impact of Discharge [40 C.F.R. § 125.62(c)] ............................................... 13 

4. Impact of Discharge on Recreational Activities (40 C.F.R. § 125.62(d)) ..................... 13 

5. Additional requirements for applications based on improved or altered discharges [40 
C.F.R. § 125.62(e)] ................................................................................................................. 14 

6. Stressed Waters [40 C.F.R. § 125.62(f)] ...................................................................... 14 

7. Establishment of Monitoring Programs [40 C.F.R. § 125.63] ..................................... 14 

D. Effect of Modified Discharge on Other Point and Nonpoint Sources [40 C.F.R. § 125.64]16 

E. Toxics Control Program [40 C.F.R. § 125.66] .................................................................... 16 

1. Chemical Analysis [40 C.F.R. § 125.66(a)(2)] .............................................................. 16 

2. Identification of Sources and Industrial Pretreatment Requirements [40 C.F.R. § 
125.66(a)(2), 40 C.F.R. § 125.66(b), and 40 C.F.R. § 125.66(c)] ............................................ 16 

3. Nonindustrial Source Control Program [40 C.F.R. § 125.66(d)] ................................. 16 

F. Increase in Effluent Volume or Amount of Pollutants Discharged [40 C.F.R.§ 125.67] ... 17 

G. Special Conditions for Section 301(h) Modified Permits [40 C.F.R. § 125.68] ................. 17 



Page 3 of 25 
 

1. Effluent limits and mass loadings which will assure compliance with the requirements of 
this subpart (40 C.F.R. § 125.68(a)); ..................................................................................... 17 

2. A schedule or schedules of compliance for: ............................................................... 17 

3. Monitoring Program requirements (40 C.F.R. §125.68(c) that include: .................... 18 

4. Reporting requirements that include the results of the monitoring programs required by 
paragraph (c) of this section at such frequency as prescribed in the approved monitoring 
program (40 C.F.R. § 125.68(d)). ........................................................................................... 18 

VII. COMPLIANCE WITH PROVISIONS OF OTHER STATE, LOCAL OR FEDERAL LAWS .................. 18 

A. State Coastal Zone Management Program ....................................................................... 18 

B. Endangered or Threatened Species .................................................................................. 19 

C. Marine Protection, Research and Sanctuaries Act ........................................................... 21 

D. Essential Fish Habitat (EFH) .............................................................................................. 21 

VIII. STATE CONCURRENCE IN VARIANCE .................................................................................... 23 

IX. CONCLUSION ......................................................................................................................... 24 

X. TENTATIVE DECISION ............................................................................................................ 24 

XI. PUBLIC COMMENTS .............................................................................................................. 24 

 
 
 
 
  



Page 4 of 25 
 

LIST OF ABBREVIATIONS 
 
BIP ..................Balanced Indigenous Population  
BOD5 ...............Biochemical Oxygen Demand 
CWA................Clean Water Act 
CZM ................Coastal Zone Management 
DMR ...............Discharge Monitoring Report 
DO ..................Dissolved Oxygen 
EPA .................Environmental Protection Agency  
gpd .................gallons per day  
MDEP ..............Maine Department of Environmental Protection  
MGD ...............million gallons per day 
WQS ...............Surface Water Quality Standards 
NPDES .............National Pollutant Discharge Elimination System 
SCUBA ............Self-Contained Underwater Breathing Apparatus  
TSD .................Amended 301(h) Technical Support Document (1994) 
TSS ..................Total Suspended Solids 
WET ................Whole Effluent Toxicity 
WQA ...............Water Quality Act 
WQS ...............Water Quality Standards 
ZID ..................Zone of Initial Dilution 
  



Page 5 of 25 
 

I. SUMMARY 
 

The applicant, the Town of Lubec (Lubec or permittee) is seeking a variance from secondary 
treatment requirements for a monthly average flow of up to 166,000 gallons per day (gpd) of 
wastewater from its wastewater treatment plant.  The treatment plant is located in the Town of 
Lubec, Maine and discharges its effluent to Lubec Narrows, a Class SB waterway as classified by 38 
Maine Revised Statutes (M.R.S.) § 469.  See Figure 1 of the Fact Sheet for a location map. 

 
EPA followed the guidance provided in EPA’s Amended Section 301(h) Technical Support Document 
(1994) for evaluating the improved discharge for a small applicant (average dry weather flows 
below 5.0 MGD).  The Region relied on information in a 1994 document entitled “301(h) Facilities in 
Maine, Determining the Necessary Scope of Study for Assurance of Environmental Protection,” 
prepared by the Maine Department of Environmental Protection (MEDEP or the Department)1, as 
well as monthly compliance data generated by Lubec in accordance with the terms and conditions 
of its NPDES Permit/Maine Waste Discharge License for the period from July 2019 through June 
2024. 
  
The applicant's receipt of a Section 301(h) variance from secondary treatment is contingent upon 
the following conditions: 

 
1. The treatment system's ability to maintain a monthly average of 30 percent (%) removal 

rate of five-day biochemical oxygen demanding (BOD5) and 50% removal for total 
suspended solids (TSS) (State of Maine Section 401 Water Quality Certification Condition), 
and;  

 
2. The discharge’s ability to meet all water quality standards at the edge of the zone of initial 

dilution, and; 
 

3. State Certification under 401 of the Act regarding compliance with State law and State 
Water Quality Standards, including a basis for the conclusion reached. 

  

 
1 MEDEP, 301(h) Facilities in Maine, Determining the Necessary Scope of Study for Assurance of Environmental 
Protection, October 27, 1994. 



Page 6 of 25 
 

II. INTRODUCTION 
 
Lubec has requested a renewal of its five-year variance from the secondary treatment 
requirements for its publicly owned treatment works (POTW) pursuant to Section 301(h) of the 
Clean Water Act, as amended by the Water Quality Act of 1987.  This tentative decision document 
summarizes the findings, conclusions, and recommendations of the Environmental Protection 
Agency (EPA), Region 1 with regards to Lubec’s 301(h) waiver request.  The conclusions and 
recommendations in this document are based on the application of the requirements set forth in 
40 C.F.R. § 125, Subpart G to Lubec’s discharge. 
 
The applicant’s most recent combined EPA Permit and Maine State License expired on March 13, 
2024. Lubec applied for a renewal of its Section 301(h) variance on November 8, 2023.  The expired 
permit remains in effect under the provisions of 40 C.F.R. § 122.6.   
 
EPA applied the criteria established in 40 C.F.R. § 125, Subpart G, “Criteria for Modifying the 
Secondary Treatment Requirements under Section 301(h) of the Clean Water Act,” in acting on this 
request. 

III. DESCRIPTION OF TREATMENT FACILITY 
 
Sanitary wastewater is generated by residential and commercial entities in the Town of Lubec.  The 
facility does not receive more than 10% of its flow from industrial sources.  The discharge of 
municipal wastewaters via any other outfall is forbidden and not authorized by this permit.  The 
wastewater collection system consists of five (5) miles of gravity collector sewers and force mains 
and four (4) submersible pump stations.  There are no combined sewer overflow (CSO) outfalls in 
the collection system.  The collection system in Lubec consists of a duplex submersible effluent 
pump station at the treatment plant, 2,600 linear feet of 10-inch diameter force main and 450 feet 
of 8-inch diameter outfall pipe, which discharges treated wastewater to the tidal waters of Lubec. 
 
The treatment facility provides a primary level of treatment and consists of (1) an influent pump 
station, (2) screening and grit removal, (3) two primary treatment Imhoff tanks, (4) prechlorination 
(if needed), (5) chlorination facility, (6) effluent pump station, (7) sampling of effluent quality, (8) 
sludge removal, mixing, drying, stabilization, and dumping facilities  (9) lime, polymer and 
potassium permanganate chemical addition facilities, and (10) a Control Building. The 
dechlorination facility is at the terminus of the effluent force main approximately 2,600 feet from 
the main treatment facility. The dechlorination facility consists of effluent flow metering, 
dechlorination chemical addition facilities, an effluent sampling access manhole, and the 
dechlorination operations building.  Disinfection of the effluent is conducted year round. 
 
Wastewater enters the influent pump station wet well through a 10-inch diameter gravity sewer.  
The wastewater is pumped by the influent self-priming centrifugal pumps to the headworks 
channel for screening and grit removal. A weir controlled splitting structure at the end of the 
headworks channels controls flow to the two (2) Imhoff primary treatment tanks. The sludge and 
scum are stored in the lower compartments of the tanks for anaerobic digestion and then 



Page 7 of 25 
 

seasonally disposed of by liquid sludge land application or dewatered in drying beds and either land 
applied, landfilled or sent to another facility for further treatment and disposal. The wastewater 
flows from the Imhoff tanks to the effluent pump station wet well. Sodium hypochlorite is injected 
into the force main in a chemical addition manhole to disinfect the wastewater. 
 
A static mixer is provided in this manhole to thoroughly combine the wastewater with the chemical 
additions. A 10-inch diameter force main between the treatment plant and the dechlorination 
facility acts to provide the necessary detention time to provide disinfection of the wastewater flow. 
The 10-inch diameter force main from the effluent pump station at the treatment plant terminates 
at the dechlorination facility. Effluent flow monitoring and sampling are conducted at the 
dechlorination facility. If need be, the wastewater is dechlorinated with liquid sodium bisulfite 
which is injected into the force main in another chemical addition manhole. The wastewater flows 
from the dechlorination facility via an 8-inch diameter gravity outfall pipe. 

IV. DESCRIPTION OF RECEIVING WATER 
 
Lubec Narrows at the point of discharge is a marine water subject to tidal action with a difference 
in tides (mean high to mean low) of up to 21 feet with very strong currents. Maine law, 38 M.R.S. § 
469 classifies the receiving waters at the point of discharge as Class SB waters. Maine law, 38 
M.R.S. § 465-B(2) contains the classification standards for Class SB waters.  
 
Lubec’s wastewater treatment facility discharges to a shellfish harvesting area that the Maine 
Department of Marine Resources (DMR) has designated as shellfish Area 58A-1, Johnson Bay and 
Lubec Narrows: east of a line beginning at the north tip of Diamond Point, then running northeast 
to the northern tip of Popes Folly; AND south of a line beginning at the northern tip of Popes Folly 
then running east to the US/Canadian border; AND west of a line following the US/Canadian Border 
south to a point east of Mowery Point; AND north of a line beginning at a point on the US/Canadian 
border east of Mowery Point then running west to the eastern tip of Mowery Point. 

V. PHYSICAL CHARACTERISTICS OF THE DISCHARGE 
 

A. Dilution Factors 
 
Pursuant to 40 C.F.R. § 125.62(a), the outfall and diffuser must be located and designed to provide 
adequate initial dilution, dispersion, and transport of wastewater to meet all applicable water 
quality standards at and beyond the boundary of the zone of initial dilution (ZID) during periods of 
maximum stratification and during other periods when more critical situations may exist. 
 
Treated effluent from Lubec is discharged through an 8” pipe that extends out into Lubec Narrows 
approximately 450 feet from shore with the terminus of the outfall at a depth of 10 feet below 
mean low tide and 31 feet below mean high tide. 
 
MEDEP Rule 06-096 CMR, Chapter 530, Surface Water Toxics Control Program, § 4(A)(2) states: 

 



Page 8 of 25 
 

(2) For estuaries where tidal flow is dominant and marine discharges, dilution factors are 
calculated as follows.  These methods may be supplemented with additional information 
such as current studies or dye studies. 

 
(a) For discharges to the ocean, dilution must be calculated as near-field or initial dilution, 

or that dilution available as the effluent plume rises from the point of discharge to its 
trapping level, at mean low water level and slack tide for the acute exposure analysis, 
and at mean tide for the chronic exposure analysis using appropriate models 
determined by the Department such as MERGE, CORMIX or another predictive model.   

   
(b) For discharges to estuaries, dilution must be calculated using a method such as MERGE, 

CORMIX or another predictive model determined by the Department to be appropriate 
for the site conditions.   

 
(c) In the case of discharges to estuaries where tidal flow is dominant and marine waters, 

the human health criteria must be analyzed using a dilution equal to three times the 
chronic dilution factor. 

 
With the current outfall location, the Department determined through CORMIX modeling, the 
dilution factors associated with the facility at the permitted flow of 166,000 gpd were as follows. 